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Figure 36: Conducted Spurious Emission & Authorized-band band-edge, 802.11n(HT40), 2452MHz
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4.1.6 Radiated Spurious Emission

RESULT: PASS

Test standard . FCC Part 15.247(d), 15.205, 15.209

Requirement : ANSI C63.10-2013, Clause 11.12
KDB 558074 D01 v05r02, Clause 8.6

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel :  Low/Middle/High

Operation Mode : Ala

Ambient temperature . 23°C

Relative humidity : 51%

Notes

Test plots please refer to the annex document “SHE21120035-02AE DATA WIFI 2.4GHz-TX EXHIBIT A”.

1. For 9 kHz ~ 30 MHz, the amplitude of spurious emissions that are attenuated by more than 20dB below the
permissible. The value has no need to be reported.

2. The spurious above 18GHz is noise only and 20dB below the limit. The value has no need to be reported.

3. All test modes had been pre-tested, but only the 802.11b at low channel of below 1 GHz is the worst case and
recorded in the report.

4. The EUT was pretested with 3 orientations placed on the table for the radiated emission measurement —X, Y, and
Z-plane. The X-plane results were found as the worst case and were shown in this report.
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4.1.7 Band Edge (Restricted-band band-edge)

RESULT: PASS

Test standard . FCC Part 15.247(d), 15.205, 15.209

Requirement . ANSI C63.10-2013, Clause 11.13
KDB 558074 D01 v05r02, Clause 8.7

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel :  Low/Middle/High

Operation Mode : Ala

Ambient temperature . 23°C

Relative humidity : 51%

Notes:

1. Test plots please refer to the annex document “SHE21120035-02AE DATA WIFI 2.4GHz-TX EXHIBIT A’.
2. The EUT was pretested with 3 orientations placed on the table for the radiated emission measurement —X, Y, and
Z-plane. The X-plane results were found as the worst case and were shown in this report.
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4.2.1 Conducted Emission on AC Mains

RESULT:

Test standard
Requirement
Kind of test site

Test setup
Input Voltage

Operation Mode
Earthing

Ambient temperature
Relative humidity

For details refer to following test plot.

PASS

FCC Part 15.207(a)
ANSI C63.10-2013, Clause 6.2
Shielded room

DC 12V by power adapter (which received AC 120V,
60Hz power)

A1la
Connected to GND
23°C
51%
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Note : All test modes had been pre-tested, but only the 802.11b at low channel is the worst case and recorded in the
report.
Figure 28: Conducted Emission on AC Mains, L Phase
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No. | Frequency (MHz) | Results (dBuV) | Factor (dB) | Limit (dBuV) | Over Limit (dB) | Detector | Line | Verdict
1 0.150 55.81 10.26 66.00 -10.19 Peak L Pass
1* 0.150 51.19 10.26 66.00 -14.81 QP L Pass
1 | 0.150 31.70 10.26 56.00 -24.30 AV L Pass
2 0.196 49.98 10.23 63.78 -13.80 Peak L Pass
2* 0.196 46.60 10.23 63.78 -17.18 QP L Pass
2** | 0.196 36.85 10.23 53.78 -16.93 AV L Pass
3 0.614 32.38 10.31 56.00 -23.62 Peak L Pass
3* 0.614 26.66 10.31 56.00 -29.34 QP L Pass
3** | 0.614 27.36 10.31 46.00 -18.64 AV L Pass
4 1.186 33.68 10.19 56.00 -22.32 Peak L Pass
4* 1.186 28.48 10.19 56.00 -27.52 QP L Pass
4 1 1.186 27.87 10.19 46.00 -18.13 AV L Pass
5 9.830 27.76 10.36 60.00 -32.24 Peak L Pass
5* 9.830 22.60 10.36 60.00 -37.40 QP L Pass
5** | 9.830 20.38 10.36 50.00 -29.62 AV L Pass
6 17.214 21.44 10.67 60.00 -38.56 Peak L Pass
6* 17.214 14.55 10.67 60.00 -45.45 QP L Pass
6** | 17.214 21.65 10.67 50.00 -28.35 AV L Pass
ICAS TESTING TECHNOLOGY SERVICE (SHANGHAL) CO., LTD e

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd Minhang District,Shanghai EERTENRIEE1555



B

ICAS

RNRER

TEST REPORT

Report No.: SHE21120035-02AE Date: 2022-03-08 Page 53 of 61

Figure 29: Conducted Emission on AC Mains, N Phase

CEmission Test case_FCC_CE_FCC PART 15C
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M1
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Level (dBuV)

Frequency (MHz)

No. | Frequency (MHz) | Results (dBuV) | Factor (dB) | Limit (dBuV) | Over Limit (dB) | Detector | Line | Verdict
1 0.166 52.55 10.26 65.16 -12.61 Peak N Pass
1* 0.166 48.11 10.26 65.16 -17.05 QP N Pass
1** | 0.166 38.24 10.26 55.16 -16.92 AV N Pass
2 0.206 48.70 10.23 63.37 -14.67 Peak N Pass
2% 0.206 4415 10.23 63.37 -19.22 QP N Pass
2** | 0.206 37.08 10.23 53.37 -16.29 AV N Pass
3 0.438 38.53 10.26 57.10 -18.57 Peak N Pass
3* 0.438 34.38 10.26 57.10 -22.72 QP N Pass
3** | 0.438 31.20 10.26 47.10 -15.90 AV N Pass
4 1.380 32.34 10.18 56.00 -23.66 Peak N Pass
4* 1.380 27.59 10.18 56.00 -28.41 QP N Pass
4** 1 1.380 27.50 10.18 46.00 -18.50 AV N Pass
5 3.652 25.16 10.19 56.00 -30.84 Peak N Pass
5* 3.652 19.14 10.19 56.00 -36.86 QP N Pass
5** | 3.652 20.09 10.19 46.00 -25.91 AV N Pass
6 10.306 26.63 10.37 60.00 -33.37 Peak N Pass
6* 10.306 21.61 10.37 60.00 -38.39 QP N Pass
6** | 10.306 20.73 10.37 50.00 -29.27 AV N Pass
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5 Appendixes

5.1 Photographs of the Sample

All of the sample

Front of the sample
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Rear of the sample

Left of the sample
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Right of the sample

Top of the sample
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Bottom of the sample

5.2 Set-up for Conducted Emissions
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5.3 Set-up for Conducted RF test at Antenna Port
\ I}

5.4 Set-up for Spurious Emissions below 1GHz
Below 30MHz
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30MHz-1GHz

5.5 Set-up for Spurious Emissions above 1GHz
1GHz-18GHz

B R TN AR 95 (Lt ) AR 2 ) NCA

LICAS TESTING TECHNOLOGY SERVICE (SHANGHAL OO, LTD

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd, Minhang District, Shanghai iR ENRIEE 1555



B

ICAS

E AR/ Sk
TEST REPORT

Report No.: SHE21120035-02AE Date: 2022-03-08 Page 60 of 61

18GHz-25GHz

***End of the report***
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A report will be issued in confidence to the Clients and it will be strictly treated as such by ICAS Testing Technology Service (Shanghai) Co., Ltd. (hereinafter
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concerning the contents of the report unless required by the relevant governmental authorities, laws or court orders.
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If the client is prepared to use the report issued by ICAS in the judicial or arbitral, the client must specify this use before submitting the sample to ICAS for testing.
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Unless ICAS does carry out a sampling test and clarify this fact in the relevant report, the report applies only to the samples that have been tested and do not
apply to a large amount of the relevant goods.
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If the Clients do not specify the methods / standards to be applied, ICAS will choose the appropriate methods/standards and inform the client in the
agreement/contract.
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ICAS will not be liable or accept responsibility for any loss or damage arising from the use of in the reports issued by ICAS or communication information.
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If the report is inappropriately used, ICAS will reserve the right to withdraw the report and take any appropriate action.
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Samples submitted for testing are accepted on the understanding that the report issued cannot form the basis of, or be the instrument for, legal action against
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If the Clients require the analysis of samples by the Client’ s or any third party’ s laboratory, ICAS will only convey the result of the analysis without
responsibility for its accuracy. If ICAS is only able to witness an analysis by the Client’ s or any third party’ s laboratory ICAS will only confirm that the correct
sample has been analyzed without responsibility for the accuracy of any analysis or results.
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Any legal property right (include intellectual property) in respect of any report, certificate or other materials derived from ICAS during the provision of the
testing service are owned by ICAS.
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When ICAS receives the request from the Client, ICAS transmit the results of the test service in electronic media, but the Client should note that the Electronic
Media Delivery does not guarantee that the information contained therein will not be lost, delayed or intercepted by third party. ICAS is not liable for any
disclosure, error or omission in the content of such messages as a result of electronic transmission.

11. A2 T A FRT G B 2 AR AR R R B B E M AR /AR ARG RA X TR B 50k B EGA T MR .
ICAS assumes no responsibility for variations in quality or other characteristics of items submitted under conditions over which ICAS has no control. This Report
does not constitute a recommendation for, or endorsement of, the item or material tested.
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The company issues the report in paper or electronic form through consultation with the customer. The report is invalid if altered or without authorized signatory;
The paper version of the report is invalid without the company's "special seal for inspection and testing" or "special seal for report" and the cross seal; The
electronic version of the report is invalid without the company's "special seal for inspection and testing" or "special seal for report”.
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date of receiving the report, and overdue will not be handled.
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